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Date of Report - Ap1 08,2016
Project Name Taiwan Provincial Highway 9 South-Link Tunnel Project C2
Owner West Coast Expressway Southern Region Engineering Office,

Directorate General of Highways, Taiwan
Construction Supervisor CECI Engineering Consultants, Inc., Taiwan

Contractor Futsu Construction Co., Ltd.

Applicant CECI Engineering Consultants, Inc., Taiwan

Supplier WECAND ENTERPRISE Co.. Ltd.

Sample Name Self-drilling Rock Bolt & accessories

Struetural Position Main Tunnel Support

Sampling Location Stack Yard of North Portal

Sample Taken By CECI Engineering Consultants, Inc., Taiwan(Pan, Zhong-Bao):

Futsu Construction Co., Ltd.( Yang, Shi-Chang)
Sample Submitted By CECI Engineering Consultants, Inc., Taiwan(Pan, Zhong-Bao);
Futsu Construction Co., Ltd.(Yang, Shi-Chang)

Date of Sampling Mar. 23, 2016

Date of Sample Received Mar. 24, 2016

Date of Testing Mar. 24, 2016~Apr. 07, 2016

Testing Method CNS 2111(1996), Scales, Calipers and A measuring tape
Remark 1.The information mentioned in the above section is provided

by Client(Exclude Date of Sample Received and Date of Testing)

2.The sample was transferred by SGS M&E Laboratory-
Provincial Highway 9 South Round Road Widened to Improve Pr OjeCt
A2-1 & A2-2 & A3 & B1 & B2 & C1 & C2, and Provincial Highway 9
Torrential Rain Disaster Repair and Other Projects Site Laboratory
(Application No. XS-16-00012W C-16-00419. Received date: Mar. 23, 2016)
for the testing item(s) as below to be performed in
SGS M&E-Laboratory-Kaohsiung,.

Test Results :
. . . ; . Cross section Area
Specimen No. Outside Diameter Nominal Weight (Remark 1)
mm kg/m it
Rock Bolt 3117 2.86 364.77
Yield Strength . -
Specimen No. (0.2% offset) Tensile Stlfz:ngth
: N/mm
N/mm
Rock Bolt 795 832
Client Requirements >440 >690
i Location of the Fracture
Specimen No. Tenmlgllmads : e
Rock Bolt + Coupler 3] 11.8 cm away from the coupler
Client Requirements i
For (mu (Jn vena o ]
WECAND hNTéRPRISE CO., LTD. e //;7 -
G ;
‘wlnmcl for and nFr thalfof
ﬁ‘c% "‘”E‘E . .................. SGS Taiwan Ltd.

Aurhnn"ed Siqnarme(ﬂ

This document 5t
and, for elec H[mla. Ir:

it n io
the limilalion of lia al the lime

ly, indemnific

of its intervention on within the limits e Company” ) nent does nol exol transaclion froi
exercising all their rig C his docume m cannol bl—' ar wrillen 'mlc:v Al of y unauthorized
alteration, forgery or ol this document is unlawiul and ofienders may be prosecuted to the fullest extent of the law. Unle laled the resulls
shiown in this u st report refer only to. the sample(s

o b gfede g da B T BE S wE 6 Bl
NG, Kan —Fa Road, Nanzil Lapont Pracessing Zone, Kanhsiong, Taivwan /15y A8 17 4 4 e 00 0 s iy WGl

FEAL i G Ry S8 t (BBG-7) 301-2121 fA086-7) 3011168 WSS I

Viembiee ol SGS Group

serena_hsu



TAF

Testing Laboratory

0119
Material & Engineering Laboratory-Kaohsiung
Test Report |lII|II|Il||l||||!|II|||I|II\II|||I|lI||||1|l|liIIII|II||I||||II|||||I|III|
Report N
Page No 2 2 OF 2

Date of Report : Apr. 08, 2016

Testing Method Cahpelb CNS 2114(')011)

Test Results :

SiEoiniEn NG, Maximum Diameter Hardness
mm HRC
Drill 50.41 60
Client Requirements - =50

.

e

-

Bhsesiinen o, Hardness Dimension mm
HRBW G F H
Hexagon Nut 96 51.68 46.00 47.16
Client Requirements =68 i s =

Remark: 1. The calculation of cross section area refer to nominal weight of CNS 4435.

2. The accredited items of tensile test and hardness in this report belong to TAF Testing Laboratory
Accreditation.
3. This Test Report is an additional original report of KIK-16-02774Z. Issued date: Oct. 13, 2016.

For and on behalf of
WECAND ENTERPRISE Ca., I'TD.
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